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RTREEB BTN, DGEPEBREBEP AW T (The following samples was/were submitted and identified
by/on behalf of the client as) @

A #4 (Sample Description) :  CURRENT SENSOR-LOW TCR
w7 e (Style/Item No.) : PF/PH1206 SERIES

L])'(’#FF];El)ﬂ](Sample Receiving Date) :2009/12/11

)X B M (Testing Period) : 2009/12/11 TO 2010/1/5

MHRE R (Test Results) : FHAT—E (Please refer to next pages).

@%%

Ray Chang / Asst. Manage
Signed for and on behalf of
SGS Taiwan Limited
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WK &R (Test Results)

i8] 2X R 1= (PART NAME) NO.1 2 @& /& & CURRENT SENSOR-LOW TCR (BLACK/WHITE CURRENT SENSOR-LOW TCR)
s . RN % AR &
e e . ol o | et
(Test Items) (Unit) (Method)
(MDL) NO.1
4% / Cadmium (Cd) mg/kg ﬁ%n«:c 62321: 20087 7%, FIRJEIES 2 n.d.
TR T ESERBERA. / Vith
reference to IEC 62321: 2008 and
performed by ICP-AES.
4% / Lead (Pb) ng/kg ﬁ%n«:c 62321: 200877 7%, AR 2 n.d.
THRRTEGEEEARA . / Vith
reference to IEC 62321: 2008 and
performed by ICP-AES.
& / Mercury (Hg) ng/kg ﬁ%n«:c 62321: 2008777, M REMEHS 2 n.d.
THRRTEGREEARA. / Vith
reference to IEC 62321: 2008 and
performed by ICP-AES.
><{§4% / Hexavalent Chromium Cr(VI) by mg/kg |FFIEC 62321: 2008% 3%, M UV-VISK 2 n.d.
alkaline extraction M. / With reference to IEC 62321:
2008 and performed by UV-VIS.
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YAGEO CORPORATION (YAGEO/ PHYCOMP/ COMPOSTAR BRAND)
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3F, 233-1, BAOQIAO RD., XINDIEN, TAIPEI COUNTY 23145, TAIWAN
ol 23 . Gl 2F 7 AR R &
R Fe A it | esai)
(Test Items) (Unit) (Method)

(MDL) NO.1
S aBt XA / Sum of PBBs - n.d.
— &%t X / Monobromobiphenyl 5 n.d.
ZIRWER / Dibromobiphenyl 5 n.d.
ZJ&WK / Tribromobiphenyl 5 n.d.
Wi BE K / Tetrabromobiphenyl %A 1EC 62321: 20087% %, ARAARAT 5 n.d.
FAWER / Pentabromobiphenyl mg/kg &/ HABRA] ./ Vith reference to 5 n.d.

— IEC 62321: 2008 and performed by
SNRBER / Hexabromobiphenyl GC/NS. 5 n.d.
Rt R / Heptabromobiphenyl 5 n.d.
NRBER / Octabromobiphenyl 5 n.d.
JURBER / Nonabromobiphenyl 5 n.d.
+i% WX / Decabromobiphenyl 5 n.d.
% 4B X84 / Sum of PBDEs _ o d.
— BBt K&k / Monobromodiphenyl ether 5 n.d.
8T XE% / Dibromodiphenyl ether 5 n.d.
ZAW KB / Tribromodiphenyl ether 5 n.d.
V980t KAk / Tetrabromodiphenyl ether %% 1EC 62321: 2008% %, YARADRAT 5 n.d.
B AWE KB / Pentabromodiphenyl ether mg/kg W/ HAEAMA. / With reference to 5 n.d.
IEC 62321: 2008 and performed by

SR REk / Hexabromodiphenyl ether GC/MS 5 n.d.
8T RE / Heptabromodiphenyl ether 5 n.d.
Ni&WEKE¥ / Octabromodiphenyl ether 5 n.d.
LR T K& / Nonabromodiphenyl ether 5 n.d.
+ %Wt X% / Decabromodiphenyl ether 5 n.d.
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7 A8 R X
i (R AR (Result)
(MDL) NO.1

48 / Barium (Ba) mg/kg |5FUS EPA 30527% %, ARARHLTHE 2 28.6

RTEGAFZBARREESZ. / Vith

reference to US EPA Method 3052 for

Barium Content. Analysis was

performed by ICP-AES.

wHAEA Bz il =3
(Test Items) (Unit) (Method)

4t / Cobalt (Co) mg/kg | 5F#US EPA 30527 i, ﬁ]»a’x)f’g‘ T 2 26.4
RTEGARRRRESE. /0 h
reference to US EPA Method 3052 for
Cobalt Content. Analysis was
performed by ICP-AES.

4% / Chromium (Cr) mg/kg |5FUS EPA 30527% %, ARARHLTHE 2 6120
BRSO R SRR ARS S E. /vmh
reference to US EPA Method 3050B for
Chromium Content. Analysis was
performed by ICP-AES.

48 / Copper (Cu) mg/kg |%#US EPA 30527% %, R R ”éifgvjﬁ 2 188000

BRI EAHEERARASE. / Vith
reference to US EPA Method 3052 for
Copper Content. Analysis was
performed by ICP-AES.

4% / Magnesium (Mg) mg/kg |%#US EPA 30527% %, RRBHASTIH 2 166
BRI RS R AL SE. / V\lth
reference to US EPA Method 3052 for
Magnesium Content. Analysis was
performed by ICP-AES.

]
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7 A8 R X
i (R AR (Result)
(MDL) NO.1

48 / Nickel (Ni) mg/kg |5FUS EPA 30527% %, ARARHLTHE 2 84700

BT B AR BRI S E. / Vith

reference to US EPA Method 3052 for

Nickel Content. Analysis was

performed by ICP-AES.

wHAEA Bz il =3
(Test Items) (Unit) (Method)

42 / Palladium (Pd) mg/kg | 5F#US EPA 30527% %, ARARHLTHE 2 n.d.
BT R R A4 58 . / With
reference to US EPA 3052 for
Palladium Content. Analysis was
performed by ICP-AES.

4% / Silver (Ag) mg/kg |%#US EPA 30527% %, R R ”4.\ i 2 6850
BRI B HEERAKESE. / Vith
reference to US EPA Method 3052 for
Silver Content. Analysis was
performed by ICP-AES.

4 / Tin (Sn) mg/kg |5F#US EPA 30527% %, A RARHLTHE 2 20300
RTEGAFZRRRMNGHESZ. / Vith
reference to US EPA 3052 for Tin
Content. Analysis was performed by

ICP-AES.

#zE(Note) ©
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (ﬂiﬁ?ﬂ:)
3. MDL = Method Detection Limit (75 74845 RAA)
4. "-" = Not Regulated (8B A1E)
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1) MRIBRTFHRAZE XM RO RAEM o (SBLAIRF M) [/ These samples were dissolved totally by
pre-conditioning method according to below flow chart. ( Cr & test method excluded )
2) AR AE : 249 / Name of the person who made measurement: Hungming Li

3) AR A FA : k1E [ Name of the person in charge of measurement: Ray Chang

W4~ ®MHE / Cutting ~ Preparation
A% &% / Sample Measurement
& Hg AE 4% Cr
4% Pb~ 43 Cd
\ 4 \ 4 \ 4
HRIE T Bl 4 5o 0940 H f0 04 3% 6 BRIEAT I AL (o A B R SRR e O AL e8Ik [ Add
T %&P7+) / Acid digestion by suitable acid Microwave digestion with appropriate amount of
depended on different sample material (as HNO3/HCI/HF digestion reagent
below table) ¢
v f]ﬂ’ﬁhikm /. Ié’f‘j'fﬁ’fb
@3 / Filtration #7 /Heatto
appropriate temperature
to extract
\ 4
. #% |/ Residue i
& | Solution
AAP ISR AR i o» /[ Cool,
filter digestate through
filter
1) wReakik /
v Alkali Fusion i
2) HEEE | N
BB AT H R T B4 L% /ICP-AES HCl to dissolve N ERBAE | Add
diphenyl-carbazide for
color development
&# F / Sample Material i piiefadg / Digestion Acid
&, &, 48, E / 2ok, AR, BR, L4, BFOk/
Steel, copper, aluminum, solder Aqua regia, HNOs, HC1, HF, H:0: v
.3 / Glass wpE, & & / HNOW/IHF VA SN e T Bk ki
&, &, &, RL / 2k / Aqua regia & BAlMRSERA 540
Gold, platinum, palladium, ceramic nm &y | measure
4 / Silver AE: / HNOs the absorbance at 540
%% / Plastic B, Bk, A, B/ nm by UV-VIS
Hz2S0s, H202, HNOs, HCI
## / Others her ERET R RBE O/
Any acid to total digestion
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$RW K 3 LB XDBE 5474428 / PBB/PBDE analytical FLOW CHART
1R AE : £33 / Name of the person who made measurement: Anson Tsao
2)H & & A 5k184 / Name of the person in charge of measurement: Ray Chang
#1.:%:8 K42 B | First testing process ———»
B ARAZ A [ Optional screen process  =-««-=====

#3AA2 /| Confirmation process — - = »

Sample / # &

}

Sample pretreatment / k& 7] B 2

v

| 3
n
Screen analysis / #1 # 2 #F E
n
n

IIIIIIIIIIIIIII‘IIIIIIIIIIIIIIII

v

Sample extraction #5 & 2 B/
Soxhlet method % X 3 I
T

v

Concentrate/Dilute Extracted solution
IR R eI FE
T
v
Filter 3£ Bz 8%
T
v
Analysis by GC/MS
RARRE AT H AR AT
T
v
Issue Report #3734
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1) #R#fiVXTé@?ﬁﬁiif%ﬁ“ ' s LT AVAEM o/ These samples were dissolved totally
by pre-conditioning method according to below flow chart.
2) AR AER 1 ZF8 / Name of the person who made measurement: Hungming Li
3) MRAEA :3RIAE / Name of the person in charge of measurement: Ray Chang
FLF VA ICP-AES #7849 AL AAZ B
(Flow Chart of digestion for the elements analysis performed by ICP-AES)

W WS / Cutting > Preparation

RIS FEE / Sample Measurement

v

RAZ T ) b s 09 A H o A3 & 09 BR AT 7 AL (do F R PFT) / Acid digestion by

suitable acid depended on different sample material (as below table)

v

%8 / Filtration

A 4
%78 / Residue
1) #JE&kZE / Alkali Fusion

¢ 2) HERIRAE / HCl to dissolve

R a5 6 TR T AT AR / ICP-AES

Y

W% / Solution

4R, 47,48 ,J%45 / Steel, copper, aluminum, solder | Es/K,#48EE, BEs, & A8, HFAK /
Aqua regia, HNOs, HCl, HF, H:0:
I / Glass R, & A B / HNOs/HF
&,40,45 18 % / Gold, platinum, palladium, ceramic F /K / Aqua regia
8 / Silver FHER / HNOs
#IE / Plastic BER Y AUK, AHER, BIER / HSO., H0:, HNOs, HCI
H A4 / Others MONAEATER 2 2 DS / Any acid to total digestion
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[l

KA/2009/C0952

0]

#% 4R AL (End of Report) **
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